

**EVERY DAY:** Medicine you need to use every day.

	 Morning	 Noon	 Evening	 Bedtime	
Cardizem 180 MG 24 HR Tablet	1				For high blood pressure.
Pravachol 40 MG Oral Tablet	1				For high cholesterol. Take the medicine on an empty stomach.
Spiriva 18 MCG Inhaler	1 puff		1 puff		BREATHING medicine. For chronic lung disease (COPD).
Lasix 40 MG Oral Tablet	1		1		For leg swelling.
Potassium Chloride 10 MEQ Capsule	1		1		For potassium replacement.
Glucophage 500 MG Tablet			2		For diabetes. This medicine may be taken with or without food.

**AS NEEDED:** Medicine you should use as needed.

ProAir HFA 0.09 MG Inhaler	Use the medicine every 4 to 6 hours. Inhale one to two (1-2) puffs each time.	BREATHING medicine. For asthma attack.
Vicodin 5/500 Tablet	Take the medicine by mouth every 4 to 6 hours. Take one or two (1-2) pills each time.	For back pain.

If you take any medicine that is not on this list, please tell your healthcare provider.

